

ISO 21702:2019 Antiviral Test Certificate

This is to certify that

EP113409G White Epoxy Polyester Powder Coating

supplied by **THE SHERWIN-WILLIAMS COMPANY**

has been tested to ISO 21702:2019 standards and shown to reduce

- **SARS-COV-2* = 90% after 6 hours****

* **Viral strain is SARS-COV-2_COV2019 ITALY/INMI1**

** **Reduction of the treated sample against the untreated/control sample**

Date of test report: 19th April 2021
Test laboratory: Vismederi Textyle S.r.l.

Test Report No: 2100030/06



Dr Sue Bethel
Technical Manager

